PREMARIN® (conjugated estrogens)

1. NAME OF THE MEDICINAL PRODUCT

PREMARIN®

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Conjugated Estrogens

Each tablet contains 0.3 mg of conjugated estrogens.

3. PHARMACEUTICAL FORM

Tablets

4. CLINICAL PARTICULARS

4.1. THERAPEUTIC INDICATIONS

Treatment of moderate to severe vasomotor symptoms due to menopause.

Treatment of vulvar and vaginal atrophy due to menopause. When prescribing solely for the treatment of symptoms of vulvar and vaginal atrophy, topical vaginal products should be considered.

Prevention of postmenopausal osteoporosis in women at risk of future fractures. 1,100

Treatment of hypoestrogenism due to hypogonadism, castration or primary ovarian failure.

Treatment of breast cancer (for palliation only) in appropriately selected women and men with metastatic disease.

Treatment of advanced androgen-dependent carcinoma of the prostate (for palliation only).

4.2. POSOLOGY AND METHOD OF ADMINISTRATION

The benefits and risks of estrogen therapy (ET) must always be carefully weighed, including consideration of the emergence of risks as therapy continues (see section 4.4 Special Warnings and Precautions for Use, Malignant neoplasm). Estrogens with or without progestins should be prescribed at the lowest effective doses and for the shortest duration consistent with treatment goals and risks for the individual woman.

Tablets should be taken whole; do not divide, crush, chew, or dissolve tablets in mouth. 100

Treatment of moderate to severe vasomotor symptoms and/or vulvar and vaginal atrophy associated with menopause 100

If an estrogen is prescribed for a postmenopausal woman with a uterus, the addition of a progestin may be appropriate (see section 4.4 Special Warning and Precautions for Use, Malignant neoplasms). In some

cases, hysterectomized women with a history of endometriosis may need a progestin² (see section 4.4 Special Warnings and Precautions for Use, Exacerbation of other conditions).

Prevention of postmenopausal osteoporosis

• When prescribing solely for the prevention of postmenopausal osteoporosis, therapy should only be considered for women at significant risk of osteoporosis and non-estrogen medications should be carefully considered.¹⁰⁰

Treatment of female hypogonadism

• Administer cyclically (e.g., three weeks on and one week off). 100

Treatment of female castration or primary ovarian failure

• Administer cyclically (e.g., three weeks on and one week off). 100

Treatment of breast cancer (for palliation only)

• 10 mg three times daily, for a period of at least three months. 100

Treatment of advanced androgen-dependent carcinoma of the prostate (for palliation only)

• 1.25 mg to 2.5 mg three times daily. 100

Use in children

Safety and effectiveness in pediatric patients have not been established. Estrogen treatment of prepubertal girls induces premature breast development and vaginal cornification, and may induce uterine bleeding. ¹⁰⁰

Since large and repeated doses of estrogen over an extended time period have been shown to accelerate epiphyseal closure, hormonal therapy should not be started before epiphyseal closure has occurred in order not to compromise final growth.^{5,100}

Use in elderly patients

There have not been sufficient numbers of geriatric women involved in clinical studies utilizing PREMARIN to determine whether those over 65 years of age differ from younger subjects in their response to PREMARIN.

The Women's Health Initiative Study (WHI)

In the WHI estrogen-alone substudy (daily CE [0.625 mg] versus placebo), there was a higher relative risk of stroke in women greater than 65 years of age (see section 5.1 Pharmacodynamic Properties, WHI Studies).⁶

The Women's Health Initiative Memory Study (WHIMS)

In the WHIMS of postmenopausal women 65 to 79 years of age, there was increased risk of developing probable dementia in women receiving estrogen alone when compared to placebo. It is unknown whether this finding applies to younger postmenopausal women.⁷ (see section 4.4 Special Warnings and Precautions for Use, Dementia and section 5.1 Pharmacodynamic Properties, WHIM Study⁷)

4.3. CONTRAINDICATIONS

• Known or suspected pregnancy (see section 4.6 Fertility, Pregnancy and Lactation).

- Undiagnosed abnormal uterine bleeding.
- Known, suspected, or history of breast cancer. 100
- Known or suspected estrogen-dependent neoplasia (e.g., endometrial cancer, endometrial hyperplasia).
- Active or history of confirmed arterial thromboembolic disease (e.g., stroke, myocardial infarction) or venous thromboembolism (such as deep venous thrombosis, pulmonary embolism).
- Active or chronic liver dysfunction or disease.
- Known thrombophilic disorders (e.g., protein C, protein S, or antithrombin deficiency). 8,9,10,11
- Hypersensitivity to any component of this medication.

4.4. SPECIAL WARNINGS AND PRECAUTIONS FOR USE

General

<u>Combined Estrogen and Progestin Therapy:</u> There are additional and/or increased risks that may be associated with the use of combination estrogen-plus-progestin therapy compared with using estrogen-alone regimens. These include an increased risk of myocardial infarction, pulmonary embolism, invasive breast cancer and ovarian cancer. 12,13,14,15

Cardiovascular risk

ET has been reported to increase the risk of stroke⁶ and deep venous thrombosis (DVT).¹⁶

Patients who have risk factors for thrombotic disorders should be kept under careful observation.

Patients who are at risk of developing migraines with aura may be at risk of ischemic stroke and should be kept under careful observation.¹⁷

Stroke

In the WHI estrogen-alone substudy, a statistically significant increased risk of stroke was reported in women 50 to 79 years of age receiving daily CE (0.625 mg) compared to women receiving placebo (45 versus 33 per 10,000 women-years). The increase in risk was demonstrated in year one and persisted.⁶

Subgroup analyses of women 50 to 59 years of age suggest no increased risk of stroke for those women receiving CE (0.625 mg) versus those receiving placebo (18 versus 21 per 10,000 women-years). 18,100

Should a stroke occur or be suspected, PREMARIN should be discontinued immediately (see section 5.1 Pharmacodynamic Properties).⁶

Venous thromboembolism (VTE)

In the estrogen-alone substudy of WHI, the increased risk of deep venous thrombosis (DVT) was reported to be statistically significant (23 vs. 15 per 10,000 person-years). The risk of pulmonary embolism (PE) was reported to be increased, although it did not reach statistical significance. The increase in venous thromboembolism (VTE, DVT and PE) risk was demonstrated during the first two years (30 vs. 22 per 10,000 person-years). ¹⁶

Should a VTE occur or be suspected, PREMARIN should be discontinued immediately (see section 5.1 Pharmacodynamic Properties).¹⁶

If visual abnormalities develop, discontinue PREMARIN pending examination if there is sudden partial or complete loss of vision, or a sudden onset of proptosis, diplopia, or migraine. If examination reveals papilledema or retinal vascular lesions, PREMARIN should be withdrawn. Retinal vascular thrombosis has been reported in patients receiving estrogens with or without progestins. 19,20,21,22,23,24

If feasible, PREMARIN should be discontinued at least four to six weeks before surgery of the type associated with an increased risk of thromboembolism, or during periods of prolonged immobilization.

Malignant neoplasms

Endometrial cancer

The use of unopposed estrogens in women with an intact-uterus has been associated with an increased risk of endometrial cancer (see section 4.4 Special Warnings and Precautions for Use, Exacerbation of other conditions and section 5.1 Pharmacodynamic Properties).

The reported endometrial cancer risk among unopposed estrogen users is about 2- to 12-fold greater than in non-users, and appears dependent on duration of treatment and on estrogen dose. The greatest risk appears associated with prolonged use, with increased risks of 15- to 24-fold for 5 to 10 years or more, and this risk has been shown to persist for at least 8 to 15 years after ET is discontinued. Adding a progestin to postmenopausal estrogen therapy has been shown to reduce the risk of endometrial hyperplasia, which may be a precursor to endometrial cancer (see section 4.4 Special Warnings and Precautions for Use, General). 12,15

Clinical surveillance of all women taking estrogen or estrogen-plus-progestin combinations is important. Adequate diagnostic measures should be undertaken to rule out malignancy in all cases of undiagnosed persistent or recurring abnormal uterine bleeding.

Breast cancer

Studies involving the use of estrogens by postmenopausal women have reported inconsistent results on the risk of breast cancer. The most important randomized clinical trial providing information about this issue is the WHI (see section 5.1 Pharmacodynamic Properties). In the estrogen-alone substudy of WHI, after an average of 7.1 years of follow-up, CE (0.625 mg daily) was not associated with an increased risk of invasive breast cancer.²⁵

Some observational studies have reported an increased risk of breast cancer for estrogen-alone therapy after several years of use. The risk increased with duration of use, and appeared to return to baseline within approximately five years after stopping treatment (only the observational studies have substantial data on risk after stopping). ^{26,27,100}

The use of estrogen therapy has been reported to result in an increase in abnormal mammograms requiring further evaluation.²⁵

Ovarian cancer

In some epidemiologic studies, the use of estrogen therapy has been associated with an increased risk of ovarian cancer over multiple years of use. Other epidemiologic studies have not found these associations.¹²

Dementia

The estrogen-alone arm of the WHIMS, an ancillary study of WHI that enrolled postmenopausal women between the ages of 65-79 years, reported a relative risk (HR) of probable dementia for conjugated estrogens alone versus placebo of 1.49 [HR 1.49 (95% CI 0.83-2.66)] (see section 5.1 Pharmacodynamic Properties).⁷

It is unknown whether these findings apply to younger postmenopausal women.⁷

Gallbladder disease

A 2 to 4-fold increase in the risk of gallbladder disease requiring surgery in women receiving ET has been reported. 10

Hypercalcemia

Administration of estrogens may lead to severe hypercalcemia in patients with breast cancer and bone metastases. If this occurs, the drug should be stopped and appropriate measures taken to reduce the serum calcium level.²⁸

Palliative therapy in men

Large doses of estrogen (5 mg conjugated estrogens per day), comparable to those used to treat cancer of the prostate and breast, have been shown in a large prospective clinical trial in men to increase the risks of non-fatal myocardial infarction, pulmonary embolism, and thrombophlebitis.²⁹

Immune

Angioedema

Exogenous estrogens may induce or exacerbate symptoms of angioedema, particularly in patients with hereditary angioedema. 30,31,32,33

Fluid retention

Because estrogens may cause some degree of fluid retention, patients with conditions which might be influenced by this factor, such as cardiac or renal dysfunction, warrant careful observation when estrogens are prescribed.^{34,35,36,100}

Hypertriglyceridemia

In the Health and Osteoporosis, Progestin and Estrogen (HOPE) Study, the mean percent increases from baseline in serum triglycerides after one year of treatment with CE 0.625 mg, 0.45 mg, 0.3 mg and placebo were 34.2, 30.2, 25.0, and 10.8, respectively.^{37,100}

Caution should be exercised in patients with pre-existing hypertriglyceridemia since rare cases of large increases of plasma triglycerides leading to pancreatitis have been reported with estrogen therapy in this population.^{38,100}

Impaired liver function and history of cholestatic jaundice

For patients with a history of cholestatic jaundice associated with past estrogen use or with pregnancy, caution should be exercised and in the case of recurrence, medication should be discontinued. Estrogens may be poorly metabolized in patients with impaired liver function.³⁹

Elevated blood pressure

In a small number of case reports, substantial increases in blood pressure during ET have been attributed to idiosyncratic reactions to estrogens. In a large, randomized, placebo-controlled clinical trial a generalized effect of ET on blood pressure was not seen. 40,41,42,43,44,45,46

Exacerbation of other conditions

Estrogen therapy may cause an exacerbation of asthma, epilepsy, migraine with or without aura, 47,48,49 otosclerosis, 50,51 porphyria, systemic lupus erythematosus, and hepatic hemangiomas 52 and should be used with caution in women with these conditions.

Endometriosis may be exacerbated with administration of estrogen therapy. A few cases of malignant transformation of residual endometrial implants have been reported in women treated post-hysterectomy with estrogen-alone therapy. For women known to have residual endometriosis post-hysterectomy, the addition of progestin should be considered. ^{53,100}

Hypocalcemia

Estrogens should be used with caution in patients with disease that can predispose to severe hypocalcemia.⁵⁴

Hypothyroidism

Estrogen administration leads to increased thyroid-binding globulin (TBG) levels. Patients dependent on thyroid hormone therapy, who are receiving estrogens, may require increased doses of their thyroid replacement therapy. These women should have their thyroid function monitored in order to maintain their free thyroid hormone levels in an acceptable range.⁵⁵(see section 4.5 Interaction with Other Medicinal Products and Other Forms of Interaction).

Laboratory monitoring¹⁰⁰

Estrogen administration should be guided by clinical response rather than by hormone levels (e.g., estradiol, FSH).

4.5. INTERACTION WITH OTHER MEDICINAL PRODUCTS AND OTHER FORMS OF INTERACTION

Data from a drug-drug interaction study involving conjugated estrogens and medroxyprogesterone acetate (MPA) indicate that the pharmacokinetic disposition of both drugs is not altered when the drugs are co-administered. Other clinical drug-drug interaction studies have not been conducted with conjugated estrogens.

In vitro and *in vivo* studies have shown that estrogens are metabolized partially by cytochrome P450 3A4 (CYP3A4). Therefore, inducers or inhibitors of CYP3A4 may affect estrogen drug metabolism. Inducers of CYP3A4, such as St. John's Wort (*Hypericum perforatum*) preparations, phenobarbital, phenytoin, carbamazepine, rifampicin and dexamethasone¹⁰⁰ may reduce plasma concentrations of estrogens, possibly resulting in a decrease in therapeutic effects and/or changes in the uterine bleeding profile. Inhibitors of CYP3A4, such as cimetidine, erythromycin, clarithromycin, ketoconazole, itraconazole, ritonavir and grapefruit juice¹⁰⁰, may increase plasma concentrations of estrogens and may result in side effects.

Interference with Laboratory and Other Diagnostic Tests¹⁰⁰

<u>Laboratory test interactions</u>¹⁰⁰

Increased platelet count decreased levels of antithrombin III and increased plasminogen antigen and activity.

Estrogens increase thyroid-binding globulin (TBG) leading to increased circulating total thyroid hormone, as measured by protein-bound iodine (PBI), T_4 levels by column or by radioimmunoassay or T_3 levels by radioimmunoassay. T_3 resin uptake is decreased, reflecting the elevated TBG. Free T_4 and free T_3 concentrations are unaltered.

Other binding proteins may be elevated in serum, i.e., corticosteroid binding globulin (CBG), sex hormone-binding globulin (SHBG) leading to increased circulating corticosteroid and sex steroids, respectively. Free or biologically active hormone concentrations may be decreased.⁵⁸

Increased plasma HDL and HDL₂ cholesterol subfraction concentrations, reduced LDL cholesterol concentrations, increased triglyceride levels.

Impaired glucose tolerance. The response to metyrapone may be reduced.

4.6. FERTILITY, PREGNANCY AND LACTATION

Pregnancy

PREMARIN should not be used during pregnancy (see section 4.3 Contraindications).

If pregnancy occurs during medication with PREMARIN treatment should be withdrawn immediately. 100

Lactation

PREMARIN should not be used during lactation. 59,100

Estrogen administration to nursing mothers has been shown to decrease the quantity and quality of breast milk. Detectable amounts of estrogens have been identified in the milk of mothers receiving the drug. Caution should be exercised when estrogens are administered to a nursing woman.⁵⁹

4.7. EFFECTS ON ABILITY TO DRIVE AND USE MACHINES

No studies on the effect of ability to drive or use machines have been performed. 100

4.8. UNDESIRABLE EFFECTS

Adverse reactions are listed in the Table in CIOMS frequency categories: ⁷⁴		
Very Common:	≥10%	
Common:	≥1% and <10%	
Uncommon:	≥0.1% and <1%	
Rare:	≥0.01% and <0.1%	
Very rare:	<0.01%	
Unknown	Cannot be estimated from the available data	

System Organ Class	Adverse Drug Reaction
Infections and infestations	
Uncommon	Vaginitis, including vaginal candidiasis
Neoplasms benign, malign	nant and unspecified (including cysts and polyps)
Rare	Breast cancer; ovarian cancer ¹² ; fibrocystic breast changes ⁶⁶ ; growth potentiation of benign meningioma ^{67,68}
Very rare	Endometrial cancer; enlargement of hepatic hemangiomas ⁵²
Immune system disorders	
Uncommon	Hypersensitivity ⁶⁹
Rare	Urticaria, angioedema ⁷⁰ ; anaphylactic/anaphylactoid reactions
Metabolism and nutrition	disorders
Rare	Glucose intolerance
Very rare	Exacerbation of porphyria; hypocalcemia (in patients with disease that can predispose to severe hypocalcemia) ⁷¹

Psychiatric disorders	
Uncommon	Changes in libido; mood disturbances; depression; dementia ⁷
Rare	Irritability
Nervous system disorders	
Uncommon	Dizziness; headache; migraine; nervousness
Rare	Cerebrovascular accident/stroke; exacerbation of epilepsy
Very rare	Exacerbation of chorea ⁶³
Eye disorders	Tr. 1
Uncommon	Intolerance to contact lenses
Very rare	Retinal vascular thrombosis
Cardiac disorders	
Rare	Myocardial infarction ¹⁴
Kare	Niyocardia infarction
Vascular disorders	
Uncommon	Venous thrombosis ¹⁶ ; pulmonary embolism ^{16,72}
Rare	Superficial thrombophlebitis ⁶⁴
	, ,
Respiratory, thoracic and med	iastinal disorders
Rare	Exacerbation of asthma
Gastrointestinal disorders	
Uncommon	Nausea; bloating; abdominal pain
Rare	Vomiting; pancreatitis; ischemic colitis ⁶²
Karc	vointing, panereatus, isenemie conus
Hepatobiliary disorders	
Uncommon	Gallbladder disease ⁶⁵
Very rare	Cholestatic jaundice
Skin and subcutaneous tissue	disorders
Common	Alopecia
Uncommon	Chloasma/melasma; hirsutism; pruritus; rash
Very rare	Erythema multiforme; erythema nodosum
Musculoskeletal and connective	
Common	Arthralgia; leg cramps
D 1 (1 (11	. 1' 1
Reproductive system and brea	
Common	Abnormal uterine bleeding; breast pain, tenderness, enlargement, discharge; leukorrhea ⁶⁰
Uncommon	Change in menstrual flow; change in cervical ectropion and secretion
Rare	Dysmenorrhea/pelvic pain; galactorrhea; increased size of uterine leiomyomata
Very rare	Endometrial hyperplasia
Unknown	Gynecomastia in males ⁶¹
	• •
General disorders and adminis	tration site conditions
Uncommon	Edema
Investigations	
Common	Changes in weight (increase or decrease); increased triglycerides ⁷³
Very rare	Increases in blood pressure

4.9. OVERDOSE

Symptoms of overdosage of estrogen-containing products in adults and children may include nausea, vomiting, breast tenderness, dizziness, abdominal pain, drowsiness/fatigue; withdrawal bleeding may occur in females. There is no specific antidote and further treatment if necessary should be symptomatic.⁸²

5. PHARMACOLOGICAL PROPERTIES

5.1. PHARMACODYNAMIC PROPERTIES

Mechanism of Action¹⁰⁰

Endogenous estrogens are largely responsible for the development and maintenance of the female reproductive system and secondary sexual characteristics. Although circulating estrogens exist in a dynamic equilibrium of metabolic interconversions, estradiol is the principal intracellular human estrogen and is substantially more potent than its metabolites, estrone and estriol, at the receptor level. ¹⁰⁰

The primary source of estrogen in normally cycling adult women is the ovarian follicle, which secretes 70 to 500 mcg of estradiol daily, depending on the phase of the menstrual cycle. After menopause, most endogenous estrogen is produced by conversion of androstenedione, which is secreted by the adrenal cortex, to estrone in the peripheral tissues. Thus, estrone and the sulfate-conjugated form, estrone sulfate, are the most abundant circulating estrogens in postmenopausal women. 100

Estrogens act through binding to nuclear receptors in estrogen-responsive tissues. To date, two estrogen receptors have been identified. These vary in proportion from tissue to tissue. Circulating estrogens modulate the pituitary secretion of the gonadotropins, luteinizing hormone (LH) and follicle stimulating hormone (FSH), through a negative feedback mechanism. Estrogens act to reduce the elevated levels of these gonadotropins seen in postmenopausal women. 83,84,100

Pharmacodynamics

Currently, there are no pharmacodynamic data known for CE alone.

Effects on vasomotor symptoms¹⁰⁰

In the first year of the Health and Osteoporosis, Progestin and Estrogen (HOPE) Study, a total of 2,805 postmenopausal women (average age 53.3 ± 4.9 years) were randomly assigned to one of eight treatment groups, receiving either placebo or conjugated estrogens, with or without medroxyprogesterone acetate. Efficacy for vasomotor symptoms was assessed during the first 12 weeks of treatment in a subset of symptomatic women (n = 241) who had at least seven moderate-to-severe hot flushes daily, or at least 50 moderate-to-severe hot flushes during the week before randomization. With CE (0.3 mg, 0.45 mg, and 0.625 mg tablets), the decrease of both the frequency and severity of moderate-to-severe vasomotor symptoms was shown to be statistically improved compared with placebo at Weeks 4 and 12.

Table 2 shows the observed mean number of hot flushes in the CE 0.3 mg, 0.45 mg, and 0.625 mg and placebo treatment groups over the initial 12-week period.⁸⁵

TABLE 2: SUMMARY TABULATION OF THE NUMBER OF HOT FLUSHES PER DAY–MEAN VALUES AND COMPARISONS BETWEEN THE CE TREATMENT GROUPS AND THE PLACEBO GROUP: PATIENTS WITH AT LEAST 7 MODERATE TO SEVERE FLUSHES PER DAY OR AT LEAST 50 PER WEEK AT BASELINE, EFFICACY EVALUABLE (EE) POPULATION⁸⁵

Treatment (No. of Patients)	N				
Time Period	Baseline	Observed	Mean	p-Values	
(week)	Mean ± SD	Mean ± SD	Change ± SE ^a	vs. Placebo ^a	
0.625 mg CE					
4 (n=27)	12.29 ± 3.89	1.95 ± 2.77	-10.34 ± 0.90	< 0.001	
12 (n=26)	12.03 ± 3.73	0.45 ± 0.95	-11.58 ± 0.88	< 0.001	
0.45 mg CE					
4 (n=32)	12.25 ± 5.04	5.04 ± 5.31	-7.21 ± 0.83	< 0.001	
12 (n=30)	12.49 ± 5.11	2.33 ± 3.39	-10.16 ± 0.82	< 0.001	
0.3 mg CE					
4 (n=30)	13.77 ± 4.78	4.65 ± 3.71	-9.12 ± 0.85	< 0.001	
12 (n=29)	13.83 ± 4.86	2.20 ± 2.73	-11.63 ± 0.83	< 0.001	
Placebo					
4 (n=28)	11.69 ± 3.87	7.89 ± 5.28	-3.80 ± 0.88	-	
12 (n=25)	11.61 ± 3.79	5.27 ± 4.97	-6.34 ± 0.89	-	

Effects on vulvar and vaginal atrophy¹⁰⁰

Results of vaginal maturation indexes at cycles 6 and 13 showed that the differences from placebo were statistically significant (p < 0.001) for all treatment groups. 85

Effects on bone mineral density¹⁰⁰

Health and Osteoporosis, Progestin and Estrogen (HOPE) Study¹⁰⁰

The HOPE study was a double-blind, randomized, placebo/active-drug-controlled, multicenter study of healthy postmenopausal women with an intact uterus. Subjects (mean age 53.3 ± 4.9 years) were 2.3 ± 0.9 years on average since menopause and took one 600 mg tablet of elemental calcium (CaltrateTM) daily. Subjects were not given Vitamin D supplements. They were treated with CE 0.625 mg, 0.45 mg, 0.3 mg, or placebo. Prevention of bone loss was assessed by measurement of bone mineral density (BMD), primarily at the anteroposterior lumbar spine (L2 to L4). Secondarily, BMD measurements of the total body, femoral neck, and trochanter were also analyzed. Serum osteocalcin, urinary calcium, and N-telopeptide were used as bone turnover markers (BTM) at cycles 6, 13, 19, and 26.89

Intent-to-treat subjects¹⁰⁰

All active treatment groups showed significant differences from placebo in each of the four BMD endpoints at cycles 6, 13, 19, and 26. The percent changes from baseline to final evaluation are shown in Table 3.89

TABLE 3: PERCENT CHANGE IN BONE MINERAL DENSITY: COMPARISON BETWEEN CE AND PLACEBO GROUPS IN THE INTENT-TO-TREAT POPULATION, LOCF⁸⁹

		Baseline		
Region Evaluated	No. of	(g/cm ²)	Change from Baseline (%)	p-Value vs.
Treatment Groupa	Subjects	Mean ± SD	Adjusted Mean ± SE	Placebo
L ₂ to L ₄ BMD				
0.625	83	1.17 ± 0.15	2.32 ± 0.35	< 0.001
0.45	91	1.13 ± 0.15	2.08 ± 0.34	< 0.001
0.3	87	1.14 ± 0.15	1.24 ± 0.34	< 0.001
Placebo	85	1.14 ± 0.14	-2.46 ± 0.35	
Total Body BMD				
0.625	84	1.15 ± 0.08	0.66 ± 0.17	< 0.001
0.45	91	1.14 ± 0.08	0.71 ± 0.16	< 0.001
0.3	87	1.14 ± 0.07	0.37 ± 0.16	< 0.001
Placebo	85	1.13 ± 0.08	-1.52 ± 0.16	
Femoral Neck BMD				
0.625	84	0.91 ± 0.14	1.74 ± 0.43	< 0.001
0.45	91	0.89 ± 0.13	1.95 ± 0.41	< 0.001
0.3	87	0.86 ± 0.11	0.57 ± 0.42	< 0.001
Placebo	85	0.88 ± 0.14	-1.81 ± 0.43	
Femoral Trochanter BMD				
0.625	84	0.78 ± 0.13	3.78 ± 0.57	< 0.001
0.45	91	0.76 ± 0.12	3.46 ± 0.54	< 0.001
0.3	87	0.75 ± 0.10	3.19 ± 0.55	0.003
Placebo	85	0.75 ± 0.12	0.93 ± 0.56	

^a Identified by dosage (mg) of CE or placebo.

BMD = Bone mineral density; L_2 to L_4 = anteroposterior lumbar spine; LOCF = Last observation carried forward; SD = Standard deviation; SE = Standard error.

The bone turnover markers serum osteocalcin and urinary N-telopeptide significantly decreased (p < 0.001) in all active-treatment groups at cycles 6, 13, 19, and 26 compared with the placebo group. Larger mean decreases from baseline were seen with the active groups than with the placebo group. Significant differences from placebo were seen less frequently in urine calcium.⁸⁹

Effects on female hypogonadism¹⁰⁰

In clinical studies of delayed puberty due to female hypogonadism, breast development was induced by doses as low as 0.15 mg. The dosage may be gradually titrated upward at 6- to 12-month intervals as needed to achieve appropriate bone age advancement and eventual epiphyseal closure. Available data suggest that chronic dosing with 0.625 mg is sufficient to induce artificial cyclic menses with sequential progestin treatment and to maintain bone mineral density after skeletal maturity is achieved. 90,91,92,93,94

Women's Health Initiative Studies (WHI)

The Women's Health Initiative (WHI) enrolled approximately 27,000 predominantly healthy postmenopausal women in two substudies to assess the risks and benefits of CE [0.625 mg daily] alone or in combination with MPA [0.625 mg/2.5 mg daily] compared to placebo in the prevention of certain chronic diseases. The primary endpoint was the incidence of coronary heart disease [(CHD), defined as nonfatal myocardial infarction (MI), silent MI and CHD death], with invasive breast cancer as the primary adverse outcome. A "global index" included the earliest occurrence of CHD, invasive breast cancer, stroke, pulmonary embolism (PE), endometrial cancer (only in the CE plus MPA substudy), colorectal cancer, hip fracture, or death due to other causes. The study did not evaluate the effects of CE alone or CE plus MPA on menopausal symptoms.

WHI Estrogen-alone Substudy

The WHI estrogen-alone substudy was stopped early because an increased risk of stroke was observed, and it was deemed that no further information would be obtained regarding the risks and benefits of estrogen alone in predetermined primary endpoints.

Results of the estrogen-alone substudy, which included 10,739 women (average age of 63.6 years, range 50 to 79; 75.3% White, 15.1% Black, 6.1% Hispanic, 3.6% Other)¹⁰⁰, after an average follow-up of 7.1 years, are presented in the table 4 below.

In the estrogen-alone substudy of WHI, there was no significant overall effect on the relative risk (RR) of CHD (RR 0.95, 95% nominal confidence interval [nCI] 0.78-1.16)¹⁸; a slightly elevated RR of CHD was reported in the early follow-up period and diminished over time. There was no significant effect on the RR of invasive breast cancer (RR 0.80, 95% nCI 0.62-1.04)²⁵ or colorectal cancer (RR 1.08, 95% nCI 0.75-1.55)⁹⁵ reported. Estrogen use was associated with a statistically significant increased risk of stroke (RR 1.33, 95% nCI 1.05-1.68)¹⁸ and deep vein thrombosis (DVT) (RR 1.47, 95% nCI 1.06-2.06).¹⁶ The RR of PE (RR 1.37, 95% nCI 0.90-2.07)¹⁶ was not significantly increased. A statistically significant reduced risk of hip, vertebral and total fractures was reported with estrogen use [(RR 0.65, 95% nCI 0.45-0.94), (RR 0.64, 95% nCI 0.44-0.93), and (RR 0.71, 95% nCI 0.64-0.80), respectively].⁹⁶ The estrogenalone substudy did not report a statistically significant effect on death due to other causes (RR 1.08, 95% nCI 0.88-1.32)⁹⁵ or an effect on overall mortality risk (RR 1.04, 95% nCI 0.88-1.22).⁹⁵ These confidence intervals are unadjusted for multiple looks and multiple comparisons.

TABLE 4: RELATIVE AND ABS	OLUTE RISK SEEN IN THE E	ESTROGEN-ALONE S	SUBSTUDY OF WHI ^a	
Event	Relative Risk CE vs.	Placebo	CE	
	placebo (95% nCI ^b)	n = 5,429	n = 5,310	
		Absolute Ri	sk per 10,000	
		Wome	n-Years	
CHD events ^{c 18}	0.95 (0.78–1.16)	57	54	
Non-fatal MI ^{c 14}	0.91 (0.73–1.14)	43	40	
CHD death ^{c14}	1.01 (0.71–1.43)	16	16	
All Strokes ^{b 18}	1.33 (1.05–1.68)	33	45	
Ischemic stroke ^{c 6}	1.55 (1.19–2.01)	25	38	
Deep vein thrombosis ^{c,d 16}	1.47 (1.06–2.06)	15	23	
Pulmonary embolism ^{c,16}	1.37 (0.90–2.07)	10	14	
Invasive breast cancer ^{c 25}	0.80 (0.62–1.04)	34	28	
Colorectal cancer ^{e,72}	1.08 (0.75–1.55)	16	17	
Hip fracture ^{c,96}	0.65 (0.45-0.94)	19	12	
Vertebral fractures ^{c,d 96}	0.64 (0.44-0.93)	18	11	
Lower arm/wrist fractures ^{c,d 96}	0.58 (0.47–0.72)	59	35	
Total fractures ^{c,d 96}	0.71 (0.64–0.80)	197	144	
Death due to other causes ^{e,f 72}	1.08 (0.88–1.32)	50	53	
Overall mortality ^{c,d 18}	1.04 (0.88–1.22)	75	79	
Global Index ^{g 18}	1.02 (0.92–1.13)	201	206	

^{a.} Adapted from numerous WHI publications. WHI publications can be viewed at www.nhlbi.nih.gov/whi

^b Nominal confidence intervals unadjusted for multiple looks and multiple comparisons.

^c Results are based on centrally adjudicated data for an average follow-up of 7.1 years.

^d Not included in global index.

^e Results are based on an average follow-up of 6.8 years.

^fAll deaths, except from breast or colorectal cancer, definite/probable CHD, PE or cerebrovascular disease.

^g A subset of the events was combined in a "global index," defined as the earliest occurrence of CHD events, invasive breast cancer, stroke, pulmonary embolism, colorectal cancer, hip fracture, or death due to other causes.

Table 5 describes the primary results of the Estrogen-alone substudy stratified by age at baseline. 100

TABLE 5: WOMEN'S HEALTH INITIATIVE ESTROGEN-ALONE SUBSTUDY RESULTS STRATIFIED BY AGE AT BASELINE

			AGE				
Endpoint	50-59	50-59 years		years	70-79	years	
•	CE (N=1637)	Placebo (N=1673)	CE (N=2387)	Placebo (N=2465)	CE (N=1286)	Placebo (N=1291)	
CHD ^{a,b,18}							
Number of cases	21	34	96	106	84	77	
Absolute risk (N) c	17	27	58	62	98	88	
Hazard ratio (95% CI)	0.63 (0.3	36-1.09)	0.94 (0.	71-1.24)	1.13 (0.82-1.54)		
Stroke ^{b,18}							
Number of cases	18	21	84	54	66	52	
Absolute risk (N) ^c	15	17	51	31	76	59	
Hazard ratio (95% CI) DVT ^{b,16}	0.89 (0.4	17-1.69)	1.62 (1.	15-2.27)	1.21 (0.8	84-1.75)	
$\mathbf{DVT}^{\mathrm{b},16}$							
Number of cases	16	10	39	29	30	20	
Absolute risk (N) ^c	13	8	23	17	34	22	
Hazard ratio ^d (95% CI)	1.64 (0.7	1.64 (0.74-3.60)		3.02 (1.51-6.06)		4.54 (2.22-9.31)	
VTE b,16							
Number of cases	20	15	54	43	37	28	
Absolute risk (N) ^c	16	12	32	25	42	31	
Hazard ratio ^d (95% CI)	`	1.37 (0.70-2.68)		2.82 (1.59-5.01)		3.77 (2.07-6.89)	
Pulmonary Embolism ^b	16,						
Number of cases	12	8	28	17	12	14	
Absolute risk (N) ^c	10	6	17	10	14	16	
Hazard ratio ^d (95% CI)	1.54 (0.6	1.54 (0.63-3.77)		2.80 (1.28-6.16)		2.36 (0.96-5.80)	
Invasive Breast Cancer	r ⁹⁵						
Number of cases	25	35	42	60	27	29	
Absolute risk (N) ^c	21	29	26	36	32	34	
Hazard ratio (95% CI)	0.72 (0.43-1.21)		0.72 (0.49-1.07)		0.94 (0.56-1.60)		
Colorectal Cancer ⁹⁵							
Number of cases	8	14	26	31	27	13	
Absolute risk (N) ^c	7	12	16	19	32	15	
Hazard ratio (95% CI)	0.59 (0.25-1.41)		0.88 (0.52-1.48)		2.09 (1.08-4.04)		

TABLE 5: WOMEN'S HEALTH INITIATIVE ESTROGEN-ALONE SUBSTUDY RESULTS STRATIFIED BY AGE AT BASELINE

AGE

			TOL				
Endpoint	50-59 years 60-69 years			9 years	70-79 years		
	CE (N=1637)	Placebo (N=1673)	CE (N=2387)	Placebo (N=2465)	CE (N=1286)	Placebo (N=1291)	
Hip Fracture ^{b,96}							
Number of cases	5	1	9	20	32	52	
Absolute risk (N) ^c	4	1	5	12	37	58	
Hazard ratio (95% CI)	5.02 (0.5	5.02 (0.59-43.02)		0.47 (0.22-1.04)		0.64 (0.41-0.99)	
Total Fractures ^{b,96}							
Number of cases	153	173	220	348	167	240	
Absolute risk (N) ^c	126	139	132	201	191	269	
Hazard ratio (95% CI)	0.90 (0.72-1.12)		0.63 (0.53-0.75)		0.70 (0.57-0.85)		

129

77

1.02 (0.80-1.30)

38

131

75

134

153

113

127

1.20 (0.93-1.55)

0.71 (0.46-1.11)

Overall Mortality^{b 18,}
Number of cases

Absolute risk (N)^c

Hazard ratio

(95% CI)

34

28

Timing of the initiation of estrogen therapy relative to the start of menopause may affect the overall risk benefit profile. The WHI estrogen-alone substudy stratified by age showed in women 50-59 years of age, a non-significant trend towards reduced risk for CHD and overall mortality compared with placebo in women who initiated hormone therapy closer to menopause than those initiating therapy more distant from menopause. ^{18,100}

Women's Health Initiative Memory Study

The estrogen-alone Women's Health Initiative Memory Study (WHIMS), an ancillary study of WHI, enrolled 2,947 predominantly healthy hysterectomized postmenopausal women 65 years of age and older (45% were 65 to 69 years of age; 36% were 70 to 74 years of age; and 19 % were 75 years of age and older) to evaluate the effects of daily CE (0.625 mg) in the incidence of probable dementia (primary outcome) compared to placebo.

After an average follow-up of 5.2 years, the relative risk of probable dementia for CE-alone versus placebo was 1.49 (95% CI 0.83-2.66). The absolute risk of probable dementia for CE alone versus placebo was 37 versus 25 cases per 10,000 women-years. Probable dementia as defined in this study included Alzheimer's disease (AD), vascular dementia (VaD) and mixed types (having features of both AD and VaD). The most common classification of probable dementia in both the treatment and placebo groups was AD.⁷ Since the substudy was conducted in women 65 to 79 years of age, it is unknown whether these findings apply to younger postmenopausal women (see section 4.4 Special Warnings and Precautions for Use, Dementia and section 5.1 Pharmacodynamic Properties, WHIM Study)⁷.

^a CHD defined as myocardial infarction or coronary death

^b Based on adjudicated data over a mean duration of therapy of 7.1 years

^c Absolute risk is per 10,000 person-years.

^d VTE hazard ratios compared with women aged 50-59 taking placebo

5.2. PHARMACOKINETIC PROPERTIES

Absorption¹⁰⁰

Conjugated estrogens are soluble in water and are well-absorbed from the gastrointestinal tract after release from the drug formulation. The CE tablet releases conjugated estrogens slowly over several hours. Maximum plasma concentrations are achieved approximately 6-10 hours following CE tablet administration. The estrogens are generally eliminated in near-parallel fashion, with half-lives ranging from 10-20 hours, when corrected for endogenous concentrations as needed.⁹⁷

Distribution¹⁰⁰

The distribution of exogenous estrogens is similar to that of endogenous estrogens. Estrogens are widely distributed in the body and are generally found in higher concentration in the sex hormone target organs. Estrogens circulate in the blood largely bound to sex hormone binding globulin (SHBG) and albumin. 98

Metabolism¹⁰⁰

Exogenous estrogens are metabolized in the same manner as endogenous estrogens. Circulating estrogens exist in a dynamic equilibrium of metabolic interconversions. These transformations take place mainly in the liver. Estradiol is converted reversibly to estrone, and both can be converted to estriol, which is the major urinary metabolite. Estrogens also undergo enterohepatic recirculation via sulfate and glucuronide conjugation in the liver, biliary secretion of conjugates into the intestine, and hydrolysis in the gut followed by reabsorption. In postmenopausal women a significant proportion of the circulating estrogens exists as sulfate conjugates, especially estrone sulfate, which serves as a circulating reservoir for the formation of more active estrogens.⁹⁸

Excretion

Estradiol, estrone, and estriol are excreted in the urine, along with glucuronide and sulfate conjugates. 99,100

Special Populations

No pharmacokinetic studies were conducted in special populations, including patients with renal or hepatic impairment. 100

6. PHARMACEUTICAL PARTICULARS

6.1. LIST OF EXCIPIENTS

Lactose Monohydrate (Spray Dried)
Microcrystalline Cellulose
Hypromellose 2208, K100M
Magnesium Stearate
Purified Water

Sucrose

Hydroxypropyl Cellulose Hypromellose, 2910, E6 Hypromellose, 2910, E15 Polyethylene Glycol 400

Opadry

6.2. INCOMPATIBILITIES

Not Available

6.3. SHELF LIFE

36 months.

6.4. SPECIAL PRECAUTIONS FOR STORAGE

Store below 30°C.

6.5. NATURE AND CONTENTS OF CONTAINER

Alu-PVC Blister cards packed in unit carton.

Premarin/LPD-PK-04

According to CDS version 29 dated: April 15, 2015 supersedes CDS version 28 dated: May 30, 2014

Marketed by:

Wyeth Pakistan Limited

Please visit our website www.pfizerpro.com.pk for latest version of Product leaflet

7. REFERENCES

- 1. The Board of The International Menopause Society, Pines A, Sturdee DW, Birkhauser MH, Schneider HP, Gambacciani M, Panay N. IMS Updated Recommendations on postmenopausal hormone therapy. *Climacteric*. 2007 Jun;10(3):181-194.
- 2. Justification Document: Conjugated Estrogens: Endometriosis
- 5. Justification Document: Pediatric use
- 6. Hendrix SL, Wassertheil-Smoller S, Johnson KC, et al. Effects of conjugated equine estrogen on stroke in the Women's Health Initiative. *Circulation*. 2006;113:2425-2434.
- 7. Shumaker SA, Legault C, Kuller L, et al. Conjugated equine estrogens and incidence of probable dementia and mild cognitive impairment in postmenopausal women: Women's Health Initiative Memory Study. JAMA 2004 Jun 23/30;291(24):2947-58.
- 8. Justification Document: Estrogen-Progestin Combination Oral Contraceptives: Contraindication: Hereditary or acquired thrombophilias.
- 9. Rosendaal FR. Venous thrombosis: a multicausal disease. *Lancet*. 1999;353:1167-1173.
- 10 Rossouw JE, Cushman M, Greenland P, et al. Inflammatory, lipid, thrombotic, and genetic markers of coronary heart disease risk in the Women's Health Initiative Trials of hormone therapy. *Arch Intern Med.* 2008;168(20):2245-2253.
- Shifren JL, Schiff I. Role of hormone therapy in the management of menopause. *Obstet Gynec*. 2010;115(4):839-855.
- 12 Justification for a Safety Labeling Decision for Conjugated Estrogens: Ovarian cancer, 01-Aug-2007
- 13 Cushman M, Kuller LH, Prentice R, et al. Estrogen plus progestin and risk of venous thrombosis. *JAMA*. 2004;292(13):1573-1580
- Hsia J, Langer RD, Manson JE, et al. Conjugated equine estrogens and coronary heart disease: The Women's Health Initiative. *Arch Intern Med.* 2006;166:357-365.
- 15 Chlebowski RT, Hendrix SL, Langer RD, et al. Influence of estrogen plus progestin on breast cancer and mammography in healthy postmenopausal women: The Women's Health Initiative randomized trial. *JAMA*. 2003;289(24):3243-3253.
- 16 Curb JD, Prentice RL, Bray PF, et al. Venous thrombosis and conjugated equine estrogen in women without a uterus. *Arch Intern Med.* 2006 Apr 10;166:772-780.
- 17 Clinical Overview in Support of Estrogen-Containing Hormone Therapy Products CDS Revisions, 14-Apr-2011.
- Rossouw JE, Prentice RL, Manson JE, et al. Postmenopausal hormone therapy and risk of cardiovascular disease by age and years since menopause. JAMA. 2007;297(13):1465-1477

- 19 Kirwan JF, Tsaloumas MD, Vinall H, et al. Sex hormone preparations and retinal vein occlusion. *Eye.* 1997;11(1):53-56.
- 20 Risk factors for central retinal vein occlusion. The Eye Disease Case-Control Study Group. *Archives of Ophthalmology*. 1996;114(5):545-554
- 21 Fraunfelder FT, Fraunfelder FW, Chambers, WA. Section 7 Hormones and Agents Affecting Hormonal Mechanisms. In: *DRUG-INDUCED OCULAR SIDE EFFECTS*. 1st ed. Philadelphia, PA: Elsevier Health Science Books; 2008:169-180
- 22 Murray DC, Christopoulou D, Hero M. Combined central retinal vein occlusion and cilioretinal artery occlusion in a patient on hormone replacement therapy. *British Journal of Ophthalmology*. 2000:84(5):549-550
- 23 Rousso DH, Rousso IH, Karayannis V, Klearchou N, Panidis D. Inferior temporal branch of the central retinal vein thrombosis associated with short-term estradiol valerate administration. *Assisted Reproductive Technology/Andrology*. 1997:9(1-2):75-78
- Anderson GL, Judd HL, Kaunitz AM, et al. Effects of estrogen plus progestin on gynecologic cancers and associated diagnostic procedures: The Women's Health Initiative randomized trial. *JAMA*. 2003;290(13):1739-1748
- Stefanick ML, Anderson GL, Margolis KL, et al. Effects of conjugated equine estrogens on breast cancer and mammography screening in postmenopausal women with hysterectomy. *JAMA*. 2006 April 12:295:1647-1657
- Beral V, Bull D, Doll R, et al. Breast cancer and hormone replacement therapy: Collaborative reanalysis of data from 51 epidemiological studies of 52 705 women with breast cancer and 108 411 women without breast cancer. Lancet 1997; 350:1047-59
- 27 Banks E, Million Women Study Collaborators, Beral V, et al. Breast cancer and hormone-replacement therapy in the Million Women Study. Lancet 2003; 362(9382):419-427
- 28 Justification Document: Hypercalcemia
- 29 The coronary drug project research group: The coronary drug project. Findings leading to discontinuation of the 2.5-mg/day estrogen group. *JAMA* 1973:652-657
- Binkley KE, Davis A, 3rd. Clinical, biochemical, and genetic characterization of a novel estrogendependent inherited form of angioedema. *J Allergy Clin Immunol*. 2000;106(3):546-550
- 31 Bork K, Fischer B, Dewald G. Recurrent episodes of skin angioedema and severe attacks of abdominal pain induced by oral contraceptives or hormone replacement therapy. *Am J Med*. 2003;114(4):294-298
- 32 Nzeako UC, Frigas E, Tremaine WJ. Hereditary angioedema: A broad review for clinicians. *Arch Intern Med.* 2001;161:2417-2429
- 33 Justification for a safety labeling decision for Hormone Replacement Therapy: Angioedema, 13-Jan-2010

- 34 Stachenfeld NS and Keefe DL.Estrogen effects on osmotic regulation of AVP and fluid balance. Am J Physiol Endocrinol Metab 2002;283:E711–E721
- 35 Rosenfeld R, Livne D, Nevo O. Hormonal and Volume Dysregulation in Women With Premenstrual Syndrome. Hypertension. 2008;51:1225-1230
- 36 Stachenfeld NS and Taylor HS. Sex hormone effects on body fluid and sodium regulation in women with and without exercise-associated hyponatremia J Appl Physiol 2009;107:864–872
- 37 Lobo RA, et al. Effects of lower doses of conjugated equine estrogen and medroxyprogesterone on plasma lipids and lipoproteins, coagulation factors and carbohydrate metabolism. *Fert and Ster.* 2001;76(1):13-24
- 38 Mantel-Teeuwisse AK, Kloosterman JM, Maitland-van der Zee AH, Klungel OH, Porsius AJ, de Boer A. Drug-Induced lipid changes: a review of the unintended effects of some commonly used drugs on serum lipid levels. *Drug Saf.* 2001;24(6):443-56
- 39 Tsuchiya Y, Makajima M, Tsuyoshi Y. Cytochrome P450-mediated metabolism of estrogen and its regulation in human. *Cancer Letters* 227(2005) 115-124
- 40 The Writing Group for the PEPI Trial. Effects of Estrogen or Estrogen/Progestin Regimens on Heart Disease Risk Factors in Postmenopausal Women. *JAMA*. 1995;273(3):199-208
- 41 Manson JE, Hsia J, Johnson KC, et al. Estrogen plus progestin and the risk of coronary heart disease. *N Engl J Med*. 2003;349(6):523-534
- 42 Brownley KA, Hinderliter AL, West SG, et al. Cardiovascular effects of 6 months of hormone replacement therapy versus placebo: Differences associated with years since menopause. *American Journal of Obstetrics & Gynecology*. 2004;190:1052-1058
- 43 Seely EW, Brosnihan KB, Jeunemaitre X, et al. Effects of conjugated oestrogen and droloxifene on the renin-angiotensin system, blood pressure and renal blood flow in postmenopausal women. *Clinical Endocrinology*. 2004;60:315-321
- Sumino H, Ichikawa S, Kumakura H, et al. Effects of hormone replacement therapy on office and ambulatory blood pressure in Japanese hypertensive postmenopausal women. *Hypertens Res.* 2003;26(5):369-376
- Tamama K, Sumino H, Ichikawa S, et al. Hormone replacement therapy causes a decrease in hepatocyte growth factor in hypertensive women. *J Hypertens*. 2003;21(6):1151-1156
- 46 Ichikawa J, Sumino H, Ichikawa S, Ozaki M. Different effects of transdermal and oral hormone replacement therapy on the renin-angiotensin system, plasma bradykinin level, and blood pressure of normotensive postmenopausal women. *Am J Hypertens*. 2006;19(7):744-749
- 47 MacGregor A. Estrogen replacement and migraine aura. *Headache*. 1999;39:674-678
- 48 MacGregor EA. Estrogen replacement and migraine. *Maturitas*. 2009;63:51-55
- 49 Clinical Overview in Support of Estrogen-Containing Hormone Therapy Products CDS Revisions, 14-Apr-2011

- 50 Karosi T, Sziklai I. Etiopathogenesis of otosclerosis. *Eur Arch Otorhinolaryngol.* 2010;267:1337–1349
- 51 Horner KC. The effect of sex hormones on bone metabolism of the otic capsule an overview. *Hearing Research*.2009; 252:56–60
- 52 Justification Document: Hepatic hemangiomas
- 53 Justification Document: Endometriosis
- 54 Justification Document: Hypocalcemia
- 55 Justification Document: Hypothyroidism
- 56 Stewart D. Effect of Premarin vaginal cream on latex condoms (US). Wyeth-Ayerst GTR-22769, 1993
- 57 Stewart D. Effect of Premarin vaginal cream on latex condoms (UK). Wyeth-Ayerst GTR-22770, 1993
- 58 Speroff L, Glass R, Kase N. Hormone biosynthesis, metabolism, and mechanism of action (Chap.2). In: Mitchell C, editor. *Clinical Gynecologic Endocrinology and Infertility*. 6th ed. Baltimore, MD: Lippincott Williams and Wilkins; 1999. p.45
- 59 Gardner DK, Rayburn WF. *Drug Therapy in Obstetrics and Gynecology*. Drugs in Breast Milk. Connecticut. Appleton-Century-Crofts;1982. p.175-196
- Justification for a safety labeling decision for Conjugated Estrogens: Leukorrhea, 03 July 2007
- Justification for a safety labeling decision for Conjugated Estrogens: Gynecomastia in males, 17 July 2007
- 62 Justification for a safety labeling decision for Conjugated Estrogens: Ischemic Colitis
- 63 Justification for a safety labeling decision Conjugated Estrogens: Exacerbation of Chorea
- 64 Justification Document: Products Containing Conjugated Equine Estrogens: Adverse reactions: Superficial thrombophlebitis
- Hulley S, Furberg C, Barrett-Conner E, et al. Noncardiovascular disease outcomes during 6.8 years of hormone therapy. *JAMA* 2002;288(1):58-66
- 66 Justification Document: Products Containing Conjugated Equine Estrogens: Adverse reactions: Fibrocystic breast changes
- 67 Justification for a safety labeling decision for Conjugated Estrogens: Meningioma
- 68 Jhawar BS, Fuchs CS, Colditz GA, Stampfer MJ. Sex steroid hormone exposures and risk for meningioma. *J Neurosurg*. 2003;99:848-853
- 69 Justification for a safety labeling decision for Conjugated Estrogens: Hypersensitivity

- 70 Justification Document: Angioedema
- Justification Document: Conjugated estrogens and conjugated estrogens with medroxyprogesterone (MPA): Hypocalcemia, 03-July-2001
- 72 The Women's Health Initiative Steering Committee. Effects of conjugated equine estrogen in postmenopausal women with hysterectomy. The Women's Health Initiative Randomized Controlled Trial. *JAMA*. 2004;291(14):1701-1712
- 73 Justification Document: CONJUGATED ESTROGENS (all combinations): Adverse Reactions: Increased Triglycerides.
- 74 Cover Note Supporting Core Data Sheet: Determination of Frequencies, dated 13 Jun 2008
- 75 CSR-67635, Version 1.1. Interim Report: Efficacy and safety of 2 low-dose regimens of conjugated estrogen cream administered vaginally in postmenopausal women with atrophic vaginitis
- 76 Justification Document: Dysmenorrhea
- 77 Justification Document: Conjugated Estrogens Vaginal Cream: Endometrial hyperplasia/endometrial cancer
- 78 Justification Document: Conjugated Estrogens Vaginal Cream: Nervousness, Mood Disturbances, Irritability
- 79 Justification Document: Conjugated Estrogens Vaginal Cream: Vaginitis, vaginal discharge
- 80 Justification Document: Conjugated Estrogens Vaginal Cream: Increased blood pressure
- 81 Wentz AC. Congenital anomalies and intersexuality. In: Brown CL, ed. Novak's Textbook of Gynecology. 11th ed. Baltimore, MD: Williams & Wilkins; 1988:140-141
- 82 Justification for a safety labeling decision Conjugated Estrogens: Overdose
- 83 Komm, BS, Bodine PVN. Regulation of bone cell function by estrogens. In: R. Marcus, D. Feldman, and J. Kelsey, eds. *Osteoporosis*, 2nd Edition. Academic Press: 2001. p.305-337
- Harris, H.A. Estrogen receptor beta: recent lessons from in vivo studies. *Molecular Endocrinology*. 2007;21:1-13
- 85 Interim Report: A Prospective, Double-Blind, Randomized Study of the Safety and Efficacy of Lower Doses of Premarin and Medroxyprogesterone Acetate in Postmenopausal Women. Wyeth GMR-38605, May 2000
- 86 CSR-67635, Version 1.1. Interim Report: Efficacy and safety of 2 low-dose regimens of conjugated estrogen cream administered vaginally in postmenopausal women with atrophic vaginitis. Section 12.0, Discussion and Overall Conclusions
- 87 CSR-67635, Version 1.1. Interim Report: Efficacy and safety of 2 low-dose regimens of conjugated estrogen cream administered vaginally in postmenopausal women with atrophic vaginitis

- 88 Wyeth study (Protocol 0713S5-413-NA, Amendment 2), Efficacy and Safety of 2 Low-Dose Regimens of Conjugated Estrogen Cream Administered Vaginally in Postmenopausal Women With Atrophic Vaginitis. Dated 12-Dec-2006
- 89 Final Report: A Prospective, Double-Blind, Randomized Study of the Safety and Efficacy of Lower Doses of Premarin and Medroxyprogesterone Acetate in Postmenopausal Women. Wyeth CSR-41303, Jun 2001
- 90 Lin T, Kirkland R, Kirkland J. Adult height in girls with Turner syndrome treated with low-dose estrogens and androgens. *Ann Pharmacother*. 1994:28:570-571
- 91 Lanes R, Gunzcler P, Esaa S, Martinis R, Villaroel O, Weisinger J. Decreased bone mass despite long-term estrogen replacement therapy in young women with Turner's syndrome and previously normal bone density. *Fertil Steril*. 1999(5) 896-899
- 92 Guttman H, Weiner Z, Nikolski E, Ish-Shalom S. Itskovitz-Eldor J, Aviram M, et al. Choosing an oestrogen replacement therapy in young adult women with Turner syndrome. *Clinical Endocrinology*. 2001;54(2):159-164
- 93 Pinheiro VS, Gallicchio CT, Alves STF, Guimaraes MN. Longitudinal Study of Liver Enzymes and Serum Levels of Estradiol During Hormonal replacement Therapy in Patients with Turner Syndrome. *The Endocrinologist*. 2007;17(1):13-16
- 94 Chernausek SD, Attie KM, Cara JF, Rosenfeld RG, Frante J, Genentech, Inc., Collaborative Study Group. Growth Hormone Therapy of Turner Syndrome: The Impact of Age of Estrogen Replacement on Final Height. *Journal of Clinical Endocrinology & Metabolism*. 2000;85(7):2439-2445
- 95 Anderson GL, Limacher M, Assaf AR, et al. Effects of conjugated equine estrogens in postmenopausal women with hysterectomy: The Women's Health Initiative Randomized Controlled Trial. *JAMA*. 2004 April 14;291(14):1701-1712
- Jackson RD, Wactawski-Wende J, LaCroix AZ, et al. Effects of conjugated equine estrogen on risk of fractures and BMD in postmenopausal women with hysterectomy: Results from the Women's Health Initiative Randomized Trial. *J Bone Min Resear*. 2006;21(6):817-828
- 97 Final Report: A Single Dose Bioavailability Study of a New Formulation of Premarin (0.625 mg) Compared With a Reference Tablet in Healthy, Postmenopausal Women. Wyeth CSR-56298, Jan 2005
- 98 Bhavnani BR. Pharmacokinetics and pharmacodynamics of conjugated equine estrogens: chemistry and metabolism. *Proc. Soc. Exper. Biol. Med.* 1998;217: 6-16
- 99 Johnson RN, Masserano RP, Kho BT. Steady-state urinary excretion method for determining bioequivalence of conjugated estrogen products. *J. Pharmaceut. Sci.* 1978;67 (9):1218-1224
- 100 May 2014 Conjugated Estrogens 2.5 Clinical Overview for Non-Renewal (CDS_USPI_SPC)_ Conversion to Pfizer Template
- 101 March 2015 Conjugated Estrogens 2.5 Clinical Overview to support the update to section 5.1